



Mill Test Reports

ORDER NO
MESSRS.

3722

062

DATE Mar.23.2000

FHER TRADING ,S.A.DE C.V.

SPEC. FOR MATERIAL		SPEC. FOR INSPECTION				VISUAL EXAMINATION		DIMENSIONAS INSPECTION		INVOICE NO.				
ASTM A312		ASTM A403-98 WP-316/316L-W				GOOD		GOOD						
MANUFACTURING NO.		SIZE				QUANTITY	HEAT NO.		SPEC. FOR INSPECTION					
-----		TEES 2.1/2"xSCH 40S				100	42428 /		ANSI B16.9-93					
MATERIAL MANUFACTURER			HYDROSTATIC TEST			N.D.E.			HARDNESS TEST	FLATTENING TEST				
STAINLESS PIPE			1800.00			-----			-----	GOOD				
SPECIFICATION	CHEMICAL COMPOSITION (%)										TENSION TEST			
	C	Si	Mn	P	S	Ni	Cr	Mo				Y.S	TS	E.L
MIN						10.000	16.000	2.000				30000.00	75000.00	28.00
MAX	0.030	1.000	2.000	0.045	0.0300	16.000	18.000	3.000				PSI N/mm^2	Kgf/mm^2	%
	0.026	0.550	1.530	0.028	0.0010	11.100	16.900	2.090	-----	-----		43200.00	85700.00	50.00
HEAT TREATMENT		1050°C ± 10° (T/25MM X 60MINUTES) W.Q. SOLUTION										-----		

We hereby certify that the product described herein has been manufactured in accordance with the specification concerned and also with the purchaser's requirements and that the test results shown herein are correct.

FECHA

26 Feb 2010
0000190

FIRMA

Enrique Ruiz

Manager of Quality Assurance Section

Ching Liang Ho